ITEM
GENERAL NOTES NO. QTY BILL OF MATERIALS
1T. Ere'ukuwoy posts are required with the Sequential Kinking 53000 1 IMPACT HEAD
Cable Anchor Box{E750) o botts. muts. cable assemblics. cable anchore and $1303/51305] 1 |W—BEAM GUARDRAIL END SECTION, 12 ga., 12.5' or 25’
. . R | . ° ' ' ’ s s
Suararal et short W/ TEER] St e 6 x & Wood CRT Posts bearing plates shall be galvanized. G1203 | 1/0 |W—BEAM GUARDRALL, 12 GA, 12.5 or 25
[WG50A] Washers (Posts 3 thru 5)[P671} 3. When the Sequential Kinking Terminal is selected as S730 2 |*FOUNDATION SOIL TUBE, 6" x 8" x 6'—0”
MB.GF. Length of need the end treatment for MBGF installation, .the SKT can be £740 1 PIPE SLEEVE
flared ot o rate of 25:1 to prevent the impact head from = - -
encroaching on the shoulder. The flare is not required and E750 1 BEARING PLATE, 8" x 8" x 5/8
may be decreased or eliminated for specific installations. S760 1 CABLE ANCHOR BOX
' | B + H E:I H:I 4. The soil tube shall not Erotrude more than 4" above £770 1 BCT CABLE ANCHOR ASSEMBLY
} T e ground (measured along a 5’ cord). Site grading may be
impact necessary to meet this requirement. E780 ! GROUND STRUT
Head 27 7/8" __End payment for installotion (ea.) 5. The soil tubes may be driven with an approved driving P650 2 |5.5" x 7.57 x 45" WOOD POST
S3000] 25'-0" begin in payment for standard metal beam head. They shall not be driven with the post in the P671 3 6" x 8 x 6 0" WOOD CRT POST
Installed Tangent to Length of Need or guard fence (M.B.G.F.) tube. If the soil tubes are placed in drilled holes, the
with Stroight Taper of 25:1 or Less backfill material must be satisfactorily compacted to P675 3 |B” x 8" x 14" TIMBER BLOCKOUT
TRAFFIC prevent settlement.
PLAN 6. When rock is encountered during excavation, @ 12"¢ post HARDWARE
hole, 20" deep may be used if approved by the engineer. B580122 |8/16|5/8"¢ x 1 1/4" SPLICE BOLT
Granular material will be placed in the bottom of the hole B580754 2 5/8"¢ x 7 1/2" HEX BOLT
approx. 2 1/2" deep to provide drainage. The soil tubes will P -
be field cut to length, placed in the hole and backfilled with B581004 2 5/8 ® x 10" HEX BOLT
@ @ @ @ @ adequately compacted material excavated from the hole. B581002 1 15/87¢ x 10" H.G.R. BOLT (POST 2 ONLY)
6= 63" P 63" 7. The break bl bl t be taut. A locki - -
3 3 §-3 3 i e e ocking B581802 | 3 |5/8%¢ x 18” H.G.R. BOLT (POSTS 3 THRU 5)
evice, (vice grips or channel lock piiers) should be used to SFLICE 6716 SO TUBE 5. STRUT 3
prevent the cable from twisting when tightening nuts. NO50 16/24|5/8"8 H.G.R. NUT ( POST 2/1, 'POSTS 3 THRU 5, 3.)
8. A specicl site evaluation should be considered prior to o —
using the Sequential Kinking Terminal where there is less than w050 8 H.G.R. WASHER
\gootd 25’ between the outlet side of the Sequential Kinking Terminal N100 2 |17 ANCHOR CABLE HEX NUT
OS' N . n
(7550 and any adjacent driving lane. . w100 2 |17 ANCHOR CABLE WASHER
- 9. The wood blockouts should be “toe naited” to the o Py
rectangular wood posts to prevent them from turning £330 2 3/8 x 3" LAG SCREW
when the wood shrinks. SB58A 8 |CABLE ANCHOR BOX SHOULDER BOLT
o= cﬂw LINE NO55A 8 [1/2” A325 STRUCTURAL NUT
WO50A 16 {1 1/16” 0D X 9/16" ID A325 STR. WASHER
Cable \ Y
AA’;:::'\rbf)?ox (8)Oval Shidr BCT Timber Post Foundation Tube Options For Posts 1 & 2
B, bulton head A *6'—0" Split Foundation Tube S730
L Ground e BB Impact £ag Screws 18,70, Solid Foundation Tube E731
Pk ly &pNuts i | *5'~0" Foundation Tube S735 W/Soil Plate SP600
. : \\ *4’—6" Foundation Tube E735 W/Soil Plate SP600
i /
ELEVATION AN ' =
, 7.50 i i ~—f
BCT Timber Post A] I— ]
+ Impact Hegd Connection Detail
BCT Timber Post \
|
H G R. Bolt B581002 E 3
BCT Cabk AL
AT o By U - R e T g . 2. WASHINGTON STATE
w/ (1) Wosher w100 ] B (£775] w/ (1) Washer [W050] & x 8" x 1'—2" W-Beam Guardrail '
Impact der Nut onl ' 8 x = ’
i o) i it oy | T / 70 DEPARTMENT OF TRANSPORTAT
[S3000] 5/8" ¢ x 18" H.G.R. Boit[B5§1802
(53000 GzOLiND LINE ¥ 5/8" Nut
o " NS 1) Washer [W050]
8% B'x 5/8" 1"/ FE?; uut g o g o Slétse/ \Ground Strut Ground Strut ! — ‘t%dér )Nutosor:; ﬂ\AppmVBd
W, asher| W10G ] [E£780] [E780) L+.J 5/8" ¢ x 10"
j & - b y Hex Head Bolt [B &=
5/8" @ x 10° & 5/8" Nut [NO50] w L am o e om Ap")vedwm
RAY 5/8" 8 x 107 y / Hex Head Bolt w/ (/2) Washers | WO50] gRTX T_ﬂ b)( GP_ot I ‘ D p mv‘s‘on
5/8"9 x 7 1/2" & 5/8" Nut [NOSO] . g . g om \mber Fos "
| _ ] Zexs/l'iaeac:tholr Hex Head Bolt [B580754] w/ (/2) Washer‘ 6 x 830)51 11'{5& x5-0 g
At Washers [ wo50] & 5/8" Nut ™~ GROUND% ~ () Rem
SO |
Ael T PeAN B N
5/8" @ x 7 1/2" . . 3 1/2"e D1 @ BY:
Hex Head Bo! 6" x 8" x 1/8" x 6'-0 6" x 8" x 1/8" x 6'=0" Srﬁokowuy i
& 5/8" Nut Soil Tub ; oles i
/8" Nut [NOSO] oil Tube Soil Tube h DATE: §/| /&3
L _ L
FRONT VIEW OF POST 1 PARTIAL VIEW OF POST 1 SECT

o o 12 e & Fost 3 tru 5 TL—2 SEQUENTIAL KINKING TERMINAL
(SKT—350) ASSEMBLY
—0' to 1" Rail Offset ) 2 FOUNDATION TUBE OPT|ON

DRAWN/REVISED BY | DATE REVISED DWG NO. OF

LS/SML  [01,/03/00|SKT-W-TL2- 2US 11

25'—0" at 25:1 Flare Rate i

D b A i ;

A Maximum 25:1 stroight taper ——

FE3

P

ROAD SYSTEMS INC.

mumnm%i maximum flare rate. BIG SPRING, TX

(915)—263—2435 or (815)—464—5917



